# CLINICAL PRACTICE

# Postmenopausal Osteoporosis

Clifford J. Rosen, M.D.

This Journal feature begins with a case vignette highlighting a common clinical problem. Evidence supporting various strategies is then presented, followed by a review of formal guidelines, when they exist. The article ends with the author's clinical recommendations.

A 63-year-old woman presents with a history of acute low back pain. She had menopause at 44 years of age but never received postmenopausal hormone-replacement therapy. She reports a history of a Colles' fracture at the age of 60 years. Her mother sustained a hip fracture at 70 years of age. Lumbar-spine films reveal a new vertebral fracture. Dual-energy x-ray absorptiometry of the hip shows a bone mineral density T score of -1.3. How should her case be managed?

# THE CLINICAL PROBLEM

Postmenopausal osteoporosis is a common disease with a spectrum ranging from asymptomatic bone loss to disabling hip fracture. The National Institutes of Health consensus conference defined osteoporosis as a disease of increased skeletal fragility accompanied by low bone mineral density (a T score for bone mineral density below -2.5) and microarchitectural deterioration.<sup>1</sup> In the United States, there are 1.5 million osteoporotic fractures per year, with an annual direct cost of nearly \$18 billion.<sup>2</sup> It is predicted that the prevalence of fracture will increase by the year 2025, yet less than a quarter of all women who sustain an osteoporotic fracture currently receive appropriate treatment for osteoporosis.<sup>3,4</sup>

Fractures occur because of qualitative and quantitative deterioration in the trabecular and cortical skeleton. Bone quality cannot be measured clinically, but bone mineral density can be measured painlessly, quickly, safely, accurately, precisely, and relatively inexpensively; several methods are available, of which dual-energy x-ray absorptiometry is currently the most validated. Low bone mass at any skeletal site is associated with a substantially increased risk of fracture.<sup>5,6</sup> Other risk factors include advancing age, low body weight, maternal history of osteoporosis, the direction of a fall (a fall backward and to one side is most likely to result in a fracture), and most important, the presence of a previous fracture.<sup>5-7</sup> These and other risk factors for osteoporosis were reviewed in a recent Clinical Practice article in the *Journal*.<sup>6</sup>

STRATEGIES AND EVIDENCE

#### OVERVIEW

A comprehensive management plan for osteoporosis includes evaluation of those at highest risk, exclusion of secondary causes of low bone mineral density, and selection of the appropriate treatment. A history of fragility fractures (unrelated to substantial trauma) in a postmenopausal woman strongly supports a diagnosis of osteoporosis, regardless of bone mineral density. Secondary causes such as primary hyperparathyroid-

From St. Joseph Hospital, Maine Center for Osteoporosis Research and Education, Bangor. Address reprint requests to Dr. Rosen at St. Joseph Hospital, 900 Broadway, Bldg. 2, Bangor, ME 04401, or at rofe@ aol.com.

N Engl J Med 2005;353:595-603. Copyright © 2005 Massachusetts Medical Society. ism, vitamin D deficiency due to low intake, lack of exposure to sunlight, or malabsorption, and multiple myeloma should be excluded, particularly if the z score (the number of standard deviations from the mean for an age- and sex-specific reference group) for bone mineral density is depressed (i.e., below -2.00). Biochemical markers of bone turnover such as N-telopeptide or osteocalcin rarely help in establishing a diagnosis or selecting treatment, although they may be useful in determining whether there is accelerated bone loss, particularly during the first few years of menopause.

Decision making should also take into account several caveats. Osteoporosis therapy can reduce the risk of fracture by as much as 50 percent, but some women have fractures despite treatment. Also, changes in lifestyle and the use of pharmacologic interventions are lifetime commitments, and therefore cost, compliance with a medication regimen, and safety must be considered in decisions on therapy.8 Moreover, a substantial percentage of osteoporotic fractures occur in women who have T scores above -2.5. (A T score is the number of standard deviations the bone-mineral-density measurement is above or below the young-normal mean bone density.) In some cases, there is a substantial discrepancy between the spine and hip T scores. Thus, decisions with regard to treatment should not be based solely on bone mineral density.

# PLANNING AN INTERVENTION STRATEGY

Therapy for postmenopausal osteoporosis is considered to be primary prevention when it is prescribed for those at risk without a T score below -2.5 or a history of fragility fracture and is considered to be treatment for those with established disease, including previous osteoporotic fracture, markedly reduced bone mineral density, or both.<sup>9</sup> The choice of an appropriate regimen will depend on whether the therapy is designed principally to prevent bone loss in patients with osteopenia (a T score between -1 and -2.5) or to reduce the likelihood of a first or subsequent fracture in patients with osteoporosis.

#### NONPHARMACOLOGIC OPTIONS

Calcium supplementation should be adjunctive treatment for all women with established osteoporosis and must be part of any preventive strategy to ameliorate bone loss. Increased calcium intake reduces the hyperparathyroidism associated with advancing age and can enhance mineralization of newly formed bone. A recent meta-analysis of 15 calcium intervention trials involving healthy women and postmenopausal women with osteoporosis demonstrated an increase of nearly 2 percent in spine bone mineral density after two years, although the risk of vertebral and nonvertebral fracture was not reduced to a statistically significant level.<sup>10</sup> A total calcium intake of 1200 to 1500 mg per day (through diet, supplements, or both) is recommended for all postmenopausal women.<sup>9</sup>

Vitamin D is essential for skeletal maintenance and enhancement of calcium absorption. Dietary insufficiency of this vitamin is a growing problem, with as many as two thirds of patients with hip fracture classified as having a deficiency of vitamin D (defined as a serum 25-hydroxyvitamin D [25(OH) vitamin D] level below 15 ng per milliliter [37.4 nmol per liter]).11 Elderly persons with chronic conditions that require assisted-living situations are particularly vulnerable to vitamin D deficiency because of lack of adequate exposure to sunlight. One large trial showed a reduction of 33 percent in hip fracture among nursing home residents who were randomly assigned to receive calcium supplements and vitamin D, as compared with those given placebo.12 In another trial, treatment with a single oral dose of 100,000 IU of vitamin D<sub>3</sub> every four months reduced nonvertebral fractures by nearly a third among elderly people who are able to walk.13 Similarly, among older men and women in New England, calcium citrate (500 mg per day) and vitamin D<sub>3</sub> (700 IU per day) reduced the risk of nonvertebral fracture.14 There is strong evidence that vitamin D supplementation enhances muscle strength and reduces the risk of falling.15 Table 1 lists the various forms of calcium and vitamin D supplements.

Counseling with regard to avoidance of smoking and excessive alcohol intake is routinely warranted, particularly since smoking and alcohol intake have been linked in some studies to greater fracture risk.

#### Physical Activity

Bed rest or immobility due to other causes can result in rapid bone loss. Moreover, the number of falls and the percentage of falls that result in fracture increase with age.<sup>16</sup> A recent Cochrane metaanalysis found that muscle strengthening, balance training, assessment of the home for hazards, withdrawal of psychotropic medications, and the use of a multidisciplinary program to assess risk factors

Table 1. Calcium and Vitamin D Supplementation for Postmenopausal Women.*								
Supplement	Preparation	Recommended Daily Total	Frequency of Doses	Comment				
Calcium		1200–1500 mg	Two or three times daily	Side effects: nausea, constipation				
Calcium carbonate		200–600 mg	Two or three times daily	Food enhances absorption				
	Caltrate	600 mg	Twice daily	With or without vitamin D, at a dose of 200 IU; food enhances absorption†				
	OsCal	250–600 mg	Two or four times daily	Fasting enhances absorption; with or without vitamin D				
	Tums	200–500 mg	Two or three times daily	Available as chewable antacid tablets and pills				
	Viactiv	500 mg	Twice daily	Available as flavored "chews"; with vi- tamin D†				
Calcium lactate		42–84 mg	Five or six times daily	Requires taking many tablets very often				
Calcium citrate								
	Citracal	200–500 mg	Two or four times daily	With or without vitamin D, at a dose of 200 IU; food enhances absorption†				
Calcium phosphate	Posture	600 mg	Twice daily	Posture is the only calcium phosphate preparation available				
Vitamin D	600–800 IU (15–20 µg) daily	Daily	Taken any time of the day	aken any time of the day				
	Multivitamin	400 IU per pill	Daily or twice daily	Good absorption; may contain vitamin $D_2$ or $D_3$				
	Vitamin D	400 IU per pill	Daily or twice daily	Good absorption				
	Calcium with vitamin D†	125–400 IU per pill	Daily or twice daily	The dose of vitamin D varies in differ- ent supplements				
	Ergocalciferol (vitamin D <sub>2</sub> )	50,000 IU per capsule	Once weekly	For vitamin D deficiency, vitamin $D_3$ is preferred				
	Cholecalciferol (vitamin D₃)‡	50,000 IU per capsule	Once weekly	For vitamin D deficiency				

\* Adequate intake of vitamin D for older postmenopausal women, as established by the Institute of Medicine in 1997, is 600 IU daily; persons living in northern latitudes often have lower serum vitamin D levels and are thought to require 800 IU daily. The recommended daily totals are for elemental calcium and elemental vitamin D.

† Often calcium supplements contain vitamin D, but the dose and type of vitamin D vary (e.g., 125 IU to 400 IU per tablet). Similarly, vitamin D supplements often include calcium at various doses (e.g., 125 mg to 500 mg per tablet). Supplements need to be examined carefully by both the patient and the provider, so that proper doses are administered.

‡ Vitamin D<sub>3</sub> is preferred for replacement in persons with vitamin D deficiency, because it can be measured more accurately than D<sub>2</sub> and is absorbed better. However, high doses (e.g., 50,000 IU) can be difficult to obtain. Vitamin D<sub>2</sub> is derived from plant sources. It can be obtained from most formularies and pharmacies. Regardless of the type of vitamin D, treatment with high doses should not continue beyond three months and should be followed by a repeated measurement of the serum 25 (OH)vitamin D level. If supplementation is successful in raising the serum level, a dose of 800 IU per day is used for maintenance. If supplementation is unsuccessful and the assay is valid, then consideration should be given to malabsorption, particularly gluten enteropathy.

all protect against falls.<sup>17,18</sup> Another approach is to pad the hip with a hip protector to reduce trauma during a fall; although patient compliance with this strategy is generally poor, when used properly, the strategy has been reported to reduce the risk of hip fracture.<sup>19</sup> Regular physical activity, including aerobic, weight-bearing, and resistance exercise, is effective in increasing bone mineral density of the spine and strengthening muscle mass in postmenopausal women, but there are no large trials establishing whether these interventions reduce the fracture risk.<sup>20</sup>

#### PHARMACOLOGIC OPTIONS

There is abundant evidence that an aggressive intervention program can reduce the risk of fracture and improve the quality of life among postmenopausal women with osteoporosis. Several pharmacologic options are available, and these can be classified according to their mechanism of action. The two main classes of drugs used to treat osteoporosis are antiresorptive agents (agents that block bone resorption by inhibiting the activity of osteoclasts) and anabolic agents (agents that stimulate bone formation by acting primarily on osteoblasts).

N ENGL J MED 353;6 WWW.NEJM.ORG AUGUST 11, 2005

Table 2 is a review of agents for the treatment of osteoporosis that have been approved by the Food and Drug Administration.

### Antiresorptive Agents

By suppressing osteoclast activity, antiresorptive agents slow the remodeling cycle, thereby enhancing mineralization of the bone matrix and potentially stabilizing the trabecular microarchitecture.<sup>21</sup> These agents increase bone mineral density in women with osteopenia or osteoporosis and reduce the risk of fracture in women with osteoporosis, although efficacy varies among the agents<sup>22</sup> (Table 2). Postmenopausal Hormone-Replacement Therapy Hormone-replacement therapy was once considered the primary therapy for postmenopausal women with osteoporosis. Estrogen slows bone resorption by blocking cytokine signaling to the osteoclast, increases bone mineral density, and reduces the incidence of new vertebral fractures by nearly 50 percent.<sup>23</sup> Treatment with low-dose conjugated estrogens (0.3 or 0.45 mg per day) or ultra-low-dose estradiol (0.014 mg per day) also increases bone mineral density, but the antifracture efficacy of these therapies has not been established.<sup>24,25</sup> Among women in the Women's Health Initiative trial, in

Table 2. Medications Approved by the Food and Drug Administration for the Treatment or Prevention of Postmenopausal Osteoporosis.*							
Drug	Method of Administration and Dose	Reduction in Risk of Fracture	Side Effect	FDA Approval			
Bisphosphonates	Oral		Esophagitis, myalgias	For treatment and prevention†			
Alendronate	35–70 mg weekly, 5–10 mg daily	Vertebral, nonvertebral, and hip fracture					
Risedronate	30–35 mg weekly, 5 mg daily	Vertebral, nonvertebral, and hip fracture					
Ibandronate	150 mg monthly, 2.5 mg daily	Vertebral fracture	First dose‡				
SERM	Oral			For treatment and prevention			
Raloxifene	60 mg daily	Vertebral fracture only	Hot flashes, nausea, DVT, leg cramps				
Anabolic agents	Subcutaneous, daily						
PTH (1–34) (teri- paratide)	20 µg	Vertebral and nonvertebral fracture	Hypercalcemia, nausea, leg cramps	Approved for treatment only; generally used for severe osteoporosis			
Calcitonin§	Subcutaneous or nasal, 100–200 IU	Vertebral fracture only	Nasal stuffiness, nausea	Approved for treatment only			
Estrogens	Oral or transdermal		Risk of DVT, risk of car- diovascular disease, breast cancer	Approved for prevention only			
Conjugated equine estrogens	Oral, 0.30–1.25 mg daily	Vertebral, nonvertebral, and hip fracture (at dose of 0.625 mg daily)					
17 $\beta$ -estradiol¶	Oral, 0.025–0.10 mg, or transdermal twice weekly	No data from randomized, controlled trials		For prevention only			
	Ultra-low-dose (0.014 mg/ day, given weekly)	No data available					

\* All agents approved for treatment have demonstrated efficacy in reducing fractures, as determined in randomized, placebo-controlled trials with fracture as the primary end point. DVT denotes deep-vein thrombosis, SERM selective estrogen-receptor modulator, and PTH parathyroid hormone.

† There has been limited post-marketing experience with ibandronate for prevention.

<sup>‡</sup> There may be a response to the first dose at 150 mg consisting of myalgias, joint aches, and low-grade fever, which is similar to a response to the first intravenous administration of bisphosphonates containing nitrogen.

∫ The use of calcitonin is not generally recommended.

 $\P$  A reduction in the risk of hip fracture has not been established for 17 $\beta$ -estradiol in a randomized, controlled trial.

those randomly assigned to receive conjugated estrogens, with or without a progestin, the reduction in hip fracture was 33 percent.<sup>26</sup> Discontinuation of estrogen results in measurable bone loss, although it is not certain whether discontinuation results in a greater fracture risk than continuation.<sup>27</sup> Recent concern about the nonskeletal risks associated with long-term use of estrogen (including the risk of breast cancer and the risk of cardiovascular disease), coupled with the availability of other drugs to treat osteoporosis has markedly lessened enthusiasm for hormone-replacement therapy in the treatment and prevention of osteoporosis.

#### Selective Estrogen-Receptor Modulators

A selective estrogen-receptor modulator such as raloxifene inhibits bone resorption through the same mechanism as do estrogens.<sup>28</sup> Raloxifene increases spine bone mineral density slightly and decreases the risk of vertebral fracture by 40 percent in women with osteoporosis, but it has no effect on the risk of nonvertebral fracture.<sup>29</sup> The risk of breast cancer is reduced with long-term use of raloxifene, although the drug is not approved for this indication.<sup>30</sup> New selective estrogen-receptor modulators are currently in phase 2 and 3 clinical trials.

#### **Bisphosphonates**

The bisphosphonates are the most widely prescribed antiresorptive agents and are often considered first-line therapy for the treatment of postmenopausal osteoporosis. These agents suppress resorption by inhibiting the attachment of osteoclasts to bone matrix and enhancing programmed cell death. First-generation bisphosphonates include etidronate and clodronate; neither drug is approved for the treatment of osteoporosis. Alendronate and risedronate, two second-generation nitrogen-containing bisphosphonates, have been shown in randomized trials to increase bone mineral density in postmenopausal women with osteopenia or osteoporosis; in women with osteoporosis, they have been shown to reduce the incidence of hip, vertebral, and nonvertebral fracture by nearly 50 percent, particularly during the first year of treatment.<sup>22,31-34</sup> As is the case with other antiresorptive drugs, increases in bone mineral density with alendronate or risedronate account for a small fraction of their antifracture efficacy.8 Hence, follow-up measurements by dual-energy x-ray absorptiometry may substantially underestimate the reduction in fracture risk.

Recent data have shown that alendronate can be safely administered for at least seven years without adversely affecting bone strength.<sup>35</sup> Moreover, discontinuation of long-term (five years or more) alendronate therapy results in minimal bone loss over the ensuing three to five years.<sup>27,35</sup> Alendronate or risedronate once weekly has been shown to reduce the rate of drug-induced esophagitis, as compared with daily doses. In a recent one-year head-to-head study, alendronate increased spine and hip bone mineral density slightly more than risedronate, although the clinical significance of this finding is uncertain.<sup>36</sup>

Other bisphosphonates are available off-label or are being studied for the treatment of osteoporosis. Intravenous pamidronate has been used to treat women who cannot tolerate oral bisphosphonates; however, its efficacy in reducing fracture has not been established. Acute and delayed hypersensitivity reactions can occur with intravenous pamidronate, and its use is contraindicated in patients with vitamin D deficiency, since the drug can cause a precipitous drop in serum calcium levels.<sup>37</sup> In 2005, ibandronate, at a dose of 2.5 mg daily or 150 mg monthly, was approved by the Food and Drug Administration (FDA) for both the prevention and treatment of postmenopausal osteoporosis. Daily ibandronate has been shown to reduce significantly the incidence of vertebral fracture in women with osteoporosis and to reduce the incidence of nonvertebral fracture in women with severe osteoporosis (T score, below -3.0).38 Intravenous zoledronate, which is approved for the treatment of malignant hypercalcemia, multiple myeloma, and skeletal metastases, can suppress bone resorption and increase bone mineral density in postmenopausal women for as long as one year after a single 4-mg dose.<sup>39</sup> Phase 3 trials are under way to evaluate the safety and efficacy of this drug in reducing osteoporotic fracture.

#### Calcitonin

Calcitonin is an endogenous peptide that partially inhibits osteoclast activity. Nasal calcitonin and subcutaneous calcitonin are approved for the treatment of postmenopausal osteoporosis. Although treatment of women with osteoporosis with nasal calcitonin at a dose of 200 IU per day has been shown to reduce the incidence of vertebral (but not nonvertebral) fracture in a single randomized trial, methodologic flaws in the study have limited enthusiasm for this agent.<sup>40</sup> In placebo-controlled studies, nasal calcitonin has reduced the pain associated with new spine fractures, although it is now considered preferable to treat osteoporosis with more potent agents and to manage pain separately.<sup>41</sup>

#### Strontium Ranelate

Strontium ranelate is orally administered and stimulates calcium uptake in bone while inhibiting bone resorption. In a randomized trial in postmenopausal women with osteoporosis, daily strontium ranelate reduced the risk of vertebral fracture by 40 percent.<sup>42</sup> However, a significant reduction in nonvertebral fracture was observed only in a post hoc analysis of a small subgroup of women.<sup>42</sup> This drug was recently approved by European regulatory agencies, but it is not currently approved by the FDA.

#### Anabolic Agents

The prototypical anabolic drug is sodium fluoride, which was widely used in the 1970s and 1980s because of its ability to stimulate the formation of new bone. However, a randomized trial in 1990 established that despite dramatic increases in bone mineral density, the risk of nonvertebral fracture actually increased with the use of fluoride.43 In 2002, synthetic parathyroid hormone (1-34) (teriparatide) was the first anabolic agent approved by the FDA for the treatment of postmenopausal osteoporosis. Unlike antiresorptive agents, parathyroid hormone stimulates bone remodeling by increasing bone formation. In a large randomized trial involving postmenopausal women with severe osteoporosis, 20 µg of parathyroid hormone per day administered subcutaneously markedly increased bone mineral density and reduced vertebral and nonvertebral fractures by more than 50 percent.<sup>44</sup> However, the trial was stopped after 20 months because of concern about the development of osteosarcoma in rats treated with high doses of parathyroid hormone (1-34). As a result, a "black-box" warning was added to the teriparatide label. However, retrospective studies have found no association between osteosarcoma and primary or secondary hyperparathyroidism in humans, and no cases of osteosarcoma have been reported in the more than 200,000 patients treated with parathyroid hormone. The current recommendation is that parathyroid hormone therapy should be limited to persons with moderateto-severe osteoporosis and that the duration of therapy should not exceed two years. Parathyroid hormone (1-34) is well tolerated, although mild but

level between 10.5 and 11.0 mg per deciliter [2.6 and 2.8 mmol per liter]) can occur rarely. Cost and the requirement of subcutaneous administration are major limiting factors.

#### Combination Therapy

Although studies have suggested that combining antiresorptive agents may slightly increase bone mineral density as compared with monotherapy, there are no data to indicate that combination therapies are superior for reducing the risk of fracture.<sup>27,45</sup> There is also no evidence that combining parathyroid hormone with an antiresorptive drug results in additive or synergistic effects,46,47 but concurrent use of cyclic parathyroid hormone (i.e., daily parathyroid for 3 months followed by no treatment for 3 months for a period of 15 months) with alendronate may be just as effective as daily parathyroid hormone with alendronate.48 Nevertheless, bone loss will occur after the discontinuation of parathyroid hormone, but it can be prevented if this therapy is followed by treatment with an antiresorptive drug such as alendronate.49,50

# AREAS OF UNCERTAINTY

The optimal timing and type of preventive therapy are still not clearly defined. Many postmenopausal women have T scores between -1.0 and -2.5 but no other risk factors. Postmenopausal hormonereplacement therapy, once considered the best preventive approach for these women, is no longer recommended in light of the associated risks reported in the Women's Health Initiative trial.<sup>26</sup> Bisphosphonates prevent bone loss in women with osteopenia and can be used as prophylaxis, but cost-effectiveness and concerns about the effects on skeletal mineralization over decades may be limiting factors.<sup>22</sup> Studies such as the extension of the Fracture Intervention Trial (evaluating alendronate) have provided some reassurance with regard to long-term use.35

osteosarcoma and primary or secondary hyperparathyroidism in humans, and no cases of osteosarcoma have been reported in the more than 200,000 patients treated with parathyroid hormone. The current recommendation is that parathyroid hormone therapy should be limited to persons with moderateto-severe osteoporosis and that the duration of therapy should not exceed two years. Parathyroid hormone (1-34) is well tolerated, although mild but asymptomatic hypercalcemia (i.e., a serum calcium

Table 3. Recommended Regimens for the Prevention and Treatment of Postmenopausal Osteoporosis.*								
Organization	Whom to Treat	Nonpharmacologic Intervention	Pharmacologic Intervention					
National Osteoporosis Foundation	T score below -2.0 with no risk factors T score below -1.5 with one or more risk factors Any spine or hip fracture	1200 mg calcium daily 400–800 IU vitamin D daily Regular weight-bearing exercise	Antiresorptive agents or anabolic agents					
American Association of Clinical Endocrinology	T score below -2.5 T score below -1.5 with fractures	1200 mg calcium daily 400–800 IU vitamin D daily Weight-bearing physical activity	Antiresorptive or anabolic agents					
U.S. Surgeon General's Pyramid Approach†	No recommendations	1200 mg calcium daily 600–800 IU vitamin D daily Regular weight-bearing activity (30 minutes daily) Strength and balance training	Antiresorptive agents or anabolic agents					

\* Data in this table are from the National Osteoporosis Foundation (2003),<sup>54</sup> Hodgson et al. (2001),<sup>55</sup> and the Office of the Surgeon General (2004).<sup>9</sup> T scores are the number of standard deviations the bone-mineral-density measurement is above or below the young-normal mean bone mineral density.

† The pyramid approach consists, in ascending order, of lifestyle changes, the identification of a secondary cause of osteoporosis, and pharmacotherapy.

and reduce the pain associated with new fractures. Both the absence of randomized, placebo-controlled trials and concerns about the mechanical strength of adjacent vertebrae after these procedures preclude making recommendations for their use.<sup>52,53</sup>

# GUIDELINES

Several professional societies and government agencies have provided guidelines for treatment options (Table 3).

#### SUMMARY AND RECOMMENDATIONS

A careful history taking and physical examination that address risk factors for or signs of osteoporosis (particularly previous fragility fractures, height loss, or both, as well as possible secondary causes of bone loss) combined with measurement of bone mineral density should guide therapeutic decisions.

Given the high prevalence of low levels of 25(OH) vitamin D in women with osteoporosis, measurement of a serum 25(OH) vitamin D level by a reliable laboratory is reasonable. Treatment plans for a patient such as the woman in the vignette should include calcium supplementation to a level of at least 1200 mg per day and 800 IU of vitamin D, as well as pharmacologic therapy. I would start with an oral bisphosphonate (alendronate or risedronate) once weekly or ibandronate once monthly, given the documented reductions in the incidence of hip and vertebral fracture with these agents. Alternatively, one could consider parathyroid hormone (1-34) for two years if a patient cannot tolerate a bisphosphonate or has had multiple fractures, although with this regimen, cost and compliance need to be taken into consideration. Irrespective of the choice of therapy, careful follow-up, with attention to pain, lifestyle, and risk factors for future fracture, is necessary.

Supported by grants from the National Institutes of Health (NIH AR45433 and NIH N01-AR-3-22687).

#### REFERENCES

1. NIH Consensus Development Panel on Osteoporosis Prevention, Diagnosis, and Therapy. Osteoporosis prevention, diagnosis, and therapy. JAMA 2001;285:785-95.

 Gabriel SE, Tosteson AN, Leibson CL, et al. Direct medical costs attributable to osteoporotic fractures. Osteoporos Int 2002; 13:323-30.
 Bahl S, Coates PS, Greenspan SL. The

management of osteoporosis following hip fracture: have we improved our care? Osteoporos Int 2003;14:884-8.

4. Cuddihy MT, Gabriel SE, Crowson CS,

et al. Osteoporosis intervention following distal forearm fractures: a missed opportunity? Arch Intern Med 2002;162:421-6.

 Cummings SR, Nevitt MC, Browner WS, et al. Risk factors for hip fracture in white women. N Engl J Med 1995;332:767-73.
 Raisz LG. Screening for osteoporosis.

N Engl J Med 2005;353:164-71. 7. Pinilla TP, Boardman KC, Bouxsein ML,

Myers ER, Hayes WC. Impact direction from a fall influences the failure load of the proximal femur as much as age-related bone loss. Calcif Tissue Int 1996;58:231-5. **8.** Cummings SR, Karpf DB, Harris F, et al. Improvement in spine bone density and reduction in risk of vertebral fractures during treatment with antiresorptive drugs. Am J Med 2002;112:281-9.

 Office of the Surgeon General. Bone health and osteoporosis: a report of the Surgeon General. Rockville, Md.: Department of Health and Human Services, 2004:436.
 Shea B, Wells G, Cranney A, et al. Metaanalyses of therapies for postmenopausal osteoporosis. VII. Meta-analysis of calcium supplementation for the prevention of post-

N ENGL J MED 353;6 WWW.NEJM.ORG AUGUST 11, 2005

menopausal osteoporosis. Endocr Rev 2002; 23:552-9.

**11.** LeBoff MS, Kohlmeier L, Hurwitz S, Franklin J, Wright J, Glowacki J. Occult vitamin D deficiency in postmenopausal US women with acute hip fracture. JAMA 1999; 281:1505-11.

12. Chapuy MC, Arlot ME, Duboeuf F, et al. Vitamin  $D_3$  and calcium to prevent hip fractures in elderly women. N Engl J Med 1992; 327:1637-42.

**13.** Trivedi DP, Doll R, Khaw KT. Effect of four monthly oral vitamin D3 (cholecalciferol) supplementation on fractures and mortality in men and women living in the community: randomised double blind controlled trial. BMJ 2003;326:469.

14. Dawson-Hughes B, Harris SS, Krall EA, Dallal GE. Effect of calcium and vitamin D supplementation on bone density in men and women 65 years of age or older. N Engl J Med 1997;337:670-6.

**15.** Bischoff-Ferrari HA, Dawson-Hughes B, Willett WC, et al. Effect of vitamin D on falls: a meta-analysis. JAMA 2004;291:1999-2006.

**16.** Tinetti ME, Speechley M, Ginter SF. Risk factors for falls among elderly persons living in the community. N Engl J Med 1988; 319:1701-7.

**17.** Tinetti ME, Baker DI, McAvay G, et al. A multifactorial intervention to reduce the risk of falling among elderly people living in the community. N Engl J Med 1994;331: 821-7.

**18.** Gillespie WJ, Gillespie LD, Handoll HH, Madhok R. The Cochrane Musculoskeletal Injuries Group. Acta Orthop Scand Suppl 2002;73:15-9.

**19.** Parker MJ, Gillespie LD, Gillespie WJ. Hip protectors for preventing hip fractures in the elderly. Cochrane Database Syst Rev 2001;2:CD001255.

**20.** Kelley GA, Kelley KS. Efficacy of resistance exercise on lumbar spine and femoral neck bone mineral density in premenopausal women: a meta-analysis of individual patient data. J Womens Health (Larchmt) 2004;13: 293-300.

**21.** Chesnut C, Majumdar S, Gardner J, et al. Assessment of bone quality, quantity, and turnover with multiple methodologies at multiple skeletal sites. Adv Exp Med Biol 2001;496:95-7.

**22.** Guyatt GH, Cranney A, Griffith L, et al. Summary of meta-analyses of therapies for postmenopausal osteoporosis and the relationship between bone density and fractures. Endocrinol Metab Clin North Am 2002;31: 659-79.

23. Wells G, Tugwell P, Shea B, et al. Meta-analyses of therapies for postmenopausal osteoporosis. V. Meta-analysis of the efficacy of hormone replacement therapy in treating and preventing osteoporosis in postmenopausal women. Endocr Rev 2002;23:529-39.
24. Ettinger B, Ensrud KE, Wallace R, et al. Effects of ultralow-dose transdermal estradiol on bone mineral density: a randomized

clinical trial. Obstet Gynecol 2004;104:443-51.

**25.** Lindsay R, Gallagher JC, Kleerekoper M, Pickar JH. Effect of lower doses of conjugated equine estrogens with and without medroxyprogesterone acetate on bone in early postmenopausal women. JAMA 2002; 287:2668-76.

**26.** Rossouw JE, Anderson GL, Prentice RL, et al. Risks and benefits of estrogen plus progestin in healthy postmenopausal women: principal results from the Women's Health Initiative randomized controlled trial. JAMA 2002;288:321-33.

**27.** Greenspan SL, Resnick NM, Parker RA. Combination therapy with hormone replacement and alendronate for prevention of bone loss in elderly women: a randomized controlled trial. JAMA 2003:289:2525-33.

**28.** Riggs BL, Hartmann LC. Selective estrogen-receptor modulators — mechanisms of action and application to clinical practice. N Engl J Med 2003;348:618-29. [Erratum, N Engl J Med 2003;348:1192.]

**29.** Ettinger B, Black DM, Mitlak BH, et al. Reduction of vertebral fracture risk in postmenopausal women with osteoporosis treated with raloxifene: results from a 3-year randomized clinical trial. JAMA 1999;282:

637-45. [Erratum, JAMA 1999;282:2124.] **30**. Cummings SR, Eckert S, Krueger KA, et al. The effect of raloxifene on risk of breast cancer in postmenopausal women: results from the MORE randomized trial. JAMA 1999;281:2189-97. [Erratum, JAMA 1999; 282:2124.]

**31.** Cranney A, Guyatt G, Griffith L, Wells G, Tugwell P, Rosen C. Meta-analyses of therapies for postmenopausal osteoporosis. IX. Summary of meta-analyses of therapies for postmenopausal osteoporosis. Endocr Rev 2002;23:570-8.

**32.** Black DM, Cummings SR, Karpf DB, et al. Randomised trial of effect of alendronate on risk of fracture in women with existing vertebral fractures. Lancet 1996;348:1535-41.

**33.** McClung MR, Geusens P, Miller PD, et al. Effect of risedronate on the risk of hip fracture in elderly women. N Engl J Med 2001;344:333-40.

**34.** Harris ST, Watts NB, Genant HK, et al. Effects of risedronate treatment on vertebral and nonvertebral fractures in women with postmenopausal osteoporosis: a randomized controlled trial. JAMA 1999;282:1344-52.

**35.** Ensrud KE, Barrett-Connor EL, Schwartz A, et al. Randomized trial of effect of alendronate continuation versus discontinuation in women with low BMD: results from the Fracture Intervention Trial long-term extension. J Bone Miner Res 2004;19:1259-69.

Rosen CJ, Hochberg MC, Bonnick SL, et al. Treatment with once-weekly alendronate 70 mg compared with once-weekly risedronate 35 mg in women with postmenopausal osteoporosis: a randomized double-blind study. J Bone Miner Res 2005;20:141-51.
 Rosen CJ, Brown S. Severe hypocalce-

mia after intravenous bisphosphonate therapy in occult vitamin D deficiency. N Engl J Med 2003;348:1503-4.

**38.** Chesnut CH III, Skag A, Christiansen C, et al. Effects of oral ibandronate administered daily or intermittently on fracture risk in postmenopausal osteoporosis. J Bone Miner Res 2004;19:1241-9.

**39.** Reid IR, Brown JP, Burckhardt P, et al. Intravenous zoledronic acid in postmenopausal women with low bone mineral density. N Engl J Med 2002;346:653-61.

**40.** Chesnut CH III, Silverman S, Andriano K, et al. A randomized trial of nasal spray salmon calcitonin in postmenopausal women with established osteoporosis: the Prevent Recurrence of Osteoporotic Fractures study. Am J Med 2000;109:267-76.

**41.** Silverman SL, Azria M. The analgesic role of calcitonin following osteoporotic fracture. Osteoporos Int 2002;13:858-67.

**42.** Meunier PJ, Roux C, Seeman E, et al. The effects of strontium ranelate on the risk of vertebral fracture in women with postmenopausal osteoporosis. N Engl J Med 2004;350:459-68.

43. Riggs BL, Hodgson SF, O'Fallon WM, et al. Effect of fluoride treatment on the fracture rate in postmenopausal women with osteoporosis. N Engl J Med 1990;322:802-9.
44. Neer RM, Arnaud CD, Zanchetta JR, et al. Effect of parathyroid hormone (1-34) on fractures and bone mineral density in postmenopausal women with osteoporosis. N Engl J Med 2001;344:1434-41.

**45.** Greenspan SL, Emkey RD, Bone HG, et al. Significant differential effects of alendronate, estrogen, or combination therapy on the rate of bone loss after discontinuation of treatment of postmenopausal osteoporosis: a randomized, double-blind, placebo-controlled trial. Ann Intern Med 2002;137:875-83.

**46.** Finkelstein JS, Hayes A, Hunzelman JL, Wyland JJ, Lee H, Neer RM. The effects of parathyroid hormone, alendronate, or both in men with osteoporosis. N Engl J Med 2003;349:1216-26.

**47.** Black DM, Greenspan SL, Ensrud KE, et al. The effects of parathyroid hormone and alendronate alone or in combination in postmenopausal osteoporosis. N Engl J Med 2003;349:1207-15.

**48.** Cosman F, Nieves J, Zion M, Woelfert L, Lucky M, Lindsay R. Daily and cyclic parathyroid hormone in women receiving alendronate. N Engl J Med 2005;353:566-75.

**49.** Black DM, Bilezikian JP, Ensrud KE, et al. One year of alendronate after one year of parathyroid hormone (1–84) for osteoporosis. N Engl J Med 2005;353:555-65.

**50.** Rittmaster RS, Bolognese M, Ettinger MP, et al. Enhancement of bone mass in osteoporotic women with parathyroid hormone followed by alendronate. J Clin Endocrinol Metab 2000;85:2129-34.

**51.** McClung MR, Lewiecki EM, Bolognese MA, et al. AMG 162 increases bone mineral density (BMD) within 1 month in post-

menopausal women with low BMD. J Bone Miner Res 2004;19:1072.

52. Watts NB, Harris ST, Genant HK. Treatment of painful osteoporotic vertebral fractures with percutaneous vertebroplasty or ky-phoplasty. Osteoporos Int 2001;12:429-37. 53. Baroud G, Nemes J, Heini P, Steffen T. Load shift of the intervertebral disc after a

vertebroplasty: a finite-element study. Eur Spine J 2003;12:421-6.

**54.** National Osteoporosis Foundation. Physician's guide to prevention and treatment of osteoporosis. 1999, Updated January 2003. (Accessed July 18, 2005, at http:// www.nof.org/.)

55. Hodgson SF, Watts NB, Bilezikian JP, et Copyright © 2005 Massachusetts Medical Society.

al. American Association of Clinical Endocrinologists medical guidelines for clinical practice for the prevention and treatment of postmenopausal osteoporosis: 2001 edition, with selected updates for 2003. Endocr Pract 2003;9:544-64. [Erratum, Endocr Pract 2004;10:90.]